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Ref B/N Description | Qty | Ref PN Description  [Qty|Ref PN Description  [Qty|Ref P/N Description | Qty[Ref P/N Description | Qty
1 KD3736Ti Engine Assembly | 1 | 22| ID10-0510000 Center bulkhead | 1 | 43 | XDB19T3-10001 |Coolsnt overflow tank| 1 | 64 | QC/T619-1999 Hose clamp 11 | 2 |85 | QDC-100A DC12V DC Contactor 1
2 1D10-0100001 Air outlet pipe | 1 |23 1D10-0610000 Rear end panel | 1 | 44 3GP-LB-5004a Grounding lug nut | 1 | 65 QC/T619-1999 Hose clamp 13 2186 KI-CDQ-36AH Charging regulator | 1
3 ID10-0100002 Air inlet pipe | 1 |24 [ 1D10-0620000 Vater seperator | 1 | 45 | EDE15ST-10020 Fan cover 1 |66] Qc/T619-1999 Hose clamp 16 | 2 | 87 BX2041 Four—way fuse box | 1
4 1D10-0100010 Engine mount 2125 1D10-0720001 | Service access panel | 1 | 46 ID10-1100010  |Rediator fan housing [ 1 | 67 | QC/T619-1999 Hose clamp 18 | 1 | 88 KPC-S10C Speed regulation nodule | 1
5| Iplo-gs20000 | M Tlecemrim o) fo6 | D10-0710000 | Serviee door | 1 [ 47| ID10-1110000 Radiator 1|68 Q/1619-1999 | Hose clamp 22 | 2 |89 IDLO-0300001 [0il pun baftle late | 1
6 | EDE15SS-01200 Alr filter 1127| ID19-0730000 Door lock 1 | 48 | xoE1sSSGrerdness 50 | Vibration isolator | 4 | 69 | QC/T619-1999 Hose clamp 36 | 4 |90 | 1ID10-0320000 ir inlet baffle plate 1
1 kD100 Alternator 1128| GB/T5789-1986 Bolt M6+16 4149 ID10-1400002 | Fuel filter inlet line | 1 | 70 [ ID10-0412000 Control panel 119 KP310-TTL Commications cable recsptacle| 1
8 DSDCE-SH-0200001 Fan spacer 1129 DT10-230V/508Z  |Taverter moduls 230v/50z| 1 | 50 1D10-1400003 Fuel fitter onttet i | 1 | 71 | GB/T6177. 1-2000 Nut M6 4 192 | Y50X-1608ZK10 ATS switch 1
9 1D10-0220001 Fan housing 1 (30| ID10-0810000 Top panel 1135 ID10-1400004 | Fuel return line [ 1 | 72 GB/T41-2000 Nut M8 4 93| ID10-0420000 Tnverter ratainer platd |
10 | D3DCO-SW-0210000 | Alternator cooling fan| 1 | 31 [ ID10-1000001 Exhaust pipe clemp | 2 | 52 |  ID10-1400001 Fuel supply line | 1 |73 | GB/T97.1-2000 Flat washer 8 | 4 | 94 | ID10-0100020 Air box 1
1 1D10-0300002 0il drain hose | 1 |32 | KDBISST-11001 |Exheust pipe gasket 1| 3 | 53 1D10-0440000 Module cover 1174 GB/T93-2000 Rubber washer 8 | 4 | 95 CE4T-10R-11 Exergency stop button| 1
12 | ID10-0300003 |Coolant drain hose [ 1 | 33 | ID10-1000010 Bxhaust outlet 154 ID10-1400006  [Fuel filler neck sromet| 1 | 75 | GB/T5789-1986 Bolt M6+12 T8 |96 | 2500/24v 25004 (58) Start relay 1
13| ID10-0300100 [Fuel drain outlet| 1 | 34 [ ID10-1010000 Woffler 1 1]55| ID10-1400100 ool ‘;;‘fcg“““ 1|76 ND-6/A Ground torninal box | 1 |97 [ oc/7619-1999 | Hose clamp 60 | 3
14 | 1ID10-0300200 |Coolant drain outlet| 1 | 35 [ ID10-1020000 Bxhaust pipe 2 | 1 | 56 186F Puel filter 1| EP310 EP310 controller | 1 |98 | GB/T5789-1986 Bolt M6+30 9
15 1D10-0310000 Chassis 1| 36| ID10-1030000 |Mffier comnoction pips| 1 | 57 ID10-1410000 Fuel tank 1178 CT-50A/5mA  [Current transformer| 2 | 99 | GB/TS5789-1986 Bolt M8s12 20
16 1D10-0400001 Fuel i1l housing | 1 | 37 1D10-1040000 Muffler 2 158 KDE388-10500 Blectric fuel pumpu | 1 | 79 K427 Ignition switch | 1 |100| GB/T5789-1986 Screw M8+30 ]
17| ID10-0400002 Sight glass 1138 ID10-1400002 Radiator drainboss | 1 | 59 45M Battery 1180 RS1-10/185 Rocker switch | 1 |101| GB/TS5789-1986 Screw M8s16 10
18 | ID10-0410000 Front panel 1| 39| KDB1SST-1100002 | Upper radiator hose | 1 | 60 KDESDO0T-03002  PBattery hold down bolt| 2 | 81 | w13 cssasey/enszsor (K eceptacle 1 (102 GB/T5789-1986 Screw N10#25 | 12
19| CB/Ts789-1986 | Bolt Mgs7S | 8 | 40| KDELSST-10006 | Lowor radiator boso | I [ 61 KDEIZE-17001 [sstery botdsomsiste | 1 |82 | Ls-aoktasvam | 1207 300 recentocte | 2 [103| EDRISST-1100p | Coolent fillaeeess |
20| ID10-0430000 | Tostrmwnt gt bmsing | 1 | 47 | IDIO-1100001 [overflow senk bracket| 1 | 62 | wmosta-taon | Uil | g3 | popi-5o 164 1P | Cireuit bresker | 2 |104[ IDB20SSP-10020 Rain cap 1
2 | ID10-0500001 | Water drain pie | I |47 | 1D10-1100001 |Coolant overflow hose| 1 | 63 |  xomsuoor-gsies Battery pad [ 1 |84 HFV4 Relsy 4 |105| KDR3SST-14020 Fuel cap 1




